FIG 001
TX110SL

BUCKET

P1

Year / Month

2019/11




Year/Month 7
'S/
KEY NO. PART NO. DESCRIPSTION SPEC. QTY. |EFFECTIVE DATE| REMARKS
001|001 (84904001001GB |LOADER BUCKET COMP 1




FIG 002
TX110SL

QUICK ATTACHMENT ASS'Y

P1

Year / Month

2019/11




FIG 002 QUICK ATTACHMENT ASSEMBLY P1 Y;z:’g’mt“ &
KEY NO. PART NO. DESCRIPSTION SPEC. QTY. |EFFECTIVE DATE REMARKS
0021000 |86672005000 QUICK ATTACH ASSY 1

0021001181472005101GB |QUICKATTACH COMP 1

002 | 002 186002006104GB |LEVER COMP, LINKLH 1

0021003 (86002006133 PLATE , CONNECTOR 9.0T 2

0021004 |86002006140 PLATE, SPRING 38X4.5T 2

002 1] 005 |86002006170 WASHER , SPRING 3.0T 2

0021|006 [86002006162 SPRING, LINK 25.0 2

0021007 |86002006150 PIN , LINK 230 2

0021008 |V2013610035 BOLT , HEX M10X35 2

0021009 (85402003130 UNUT(M10) M10 2

0021]010|Vv5801408028 PIN , SPRING 8X28 2

0021011|V4111600160 WASHER , PLAIN M16 2

0021012 (V4011600160 WASHER , SPRING M16 2

0021013 |{VvV2013616025 BOLT , HEX M16X25 2

002|014 186002007104GB |LEVER COMP, LINKRH 1

0021 015(86002008010 COVER , HANDLE 2




FIG 003
TX110SL

MOUNTING FRAME ASS'Y

P1

Year / Month

2019/11




Fic00d  MOUNTING FRAME ASSEMBLY | pi Yoaronth | /1
KEY NO. PART NO. DESCRIPSTION SPEC. QTY. |EFFECTIVE DATE| REMARKS
003]1001184951001001GB |MOUNTING FRAME COMP, LH 1
003|002 184951002002GB |MOUNTING FRAME COMP, RH 1
0031003184951003000GB |GROSSBAR 1
0031004 [84951004001GB REAR MOUNTING FRAME COMP , LH 1
0031 005(84951005001GB REAR MOUNTING FRAME COMP , RH 1
003 | 006 184951006201GB | BRACKET COMP, GRLILL GUARD 1
0031|007 [86801006101GB | GRILL GUARD COMP 1
0031008 85401006062 LEVER BOLT 2
0031]009|Vv2183610035 BOLT , HEX M10X35 2
0031]010(85402003130 UNUT(M10) 2
0031 0111|Vv3044600140 NUT , HEX M14 2
00310121v4011600140 WASHER , SPRING M14 6
< Accessory>
0031]013|{VvV2014614040 BOLT , HEX M14X40 4
0031014 |v4011600160 WASHER , SPRING M16 28
0031 015|VvV2014616055 BOLT , HEX M16x55 8
0031016 |V2014616045 BOLT , HEX M16x45 20
0031017 |V3044600160 NUT , HEX M16 8
0031018119026222030 BOLT , M16X250 M16X250 4
0031019(Vv4011600160 WASHER , SPRING M16 4 *Not Service
0031 0201|Vv3044600160 NUT , HEX M16 4
0031]021186661006000 GRILL GUARD ASSY 1




FIG 004
TX110SL

BOOM ASS'Y

P1

Year / Month

2019/11




FIG 00 BOOM ASSEMBLY P1 Y‘;’{ g"ﬁ'}m &
KEY NO. PART NO. DESCRIPSTION SPEC. QTY. |EFFECTIVE DATE| REMARKS
0041001 |86662002001SR |BOOM COMP 1

004 | 002 186662003800SR | BRACKET COMP, LINK 2

0041003 (86652003200 PIN ASSY, 30X147 8

004 | 004 |186662003610SR  |PLATE, LINK 2

0041 005 (86952004090 SPACER 4

004 | 006 186662003600SR  |PLATE COMP, LINK 2

004|007 |85402003130 UNUT M10 8

004|008 |V2014610080 BOLT , HEX M10X60 8

0041009 86652003400 PIN ASSY, 30X123 2




FIG 005
TX110SL

POST ASSEMBLY

P1

Year / Month

2019/11




FIG 008§ POST ASSEMBLY P1 Y‘;’{ g"ﬁ'}m &
KEY NO. PART NO. DESCRIPSTION SPEC. QTY. |EFFECTIVE DATE| REMARKS
005 001186662001000SR |POST COMP, LH 1

0051 002 186662001100SR  |POST COMP, RH 1

0051003 186812003001SR |FRAME COMP, SELF-LEVEL 2

0051004 186702002710SR  |PLATE, SELF-LEVEL 2

0051 005186652002700SR  |PLATE COMP, SELF-LEVEL LH 1

005 006 186652002800SR | PLATE COMP, SELF-LEVEL RH 1

0051007 |86652003200 PIN ASSY, 30X147 12

0051008 81452004100 PIN ASSY , HANDLE 2

0051009 (14215020020 LINK PIN 2

0051010 (85402003130 UNUT M10 12

0051011 |Vv2014610080 BOLT , HEX M10X60 12




FIG 006
TX110SL

STAND ASSEMBLY

P1

Year / Month

2019/11




FIG 006 STAND ASSEMBLY pr | Yoarhennl
KEY NO. PART NO. DESCRIPSTION SPEC. QTY. |EFFECTIVE DATE| REMARKS
006 001 [86812004110SR | PIPE, STAND 2

006 | 002 (85652000042 PIN, STAND 2

006] 003 [86902004121SR JFOOT,STAND . U S O
006 [ 004 [80702000170 UNUT M12 4

006 ] 005 [13059310030 PIN , SNAP 2

006] 006 [V2014672080  [BOLT HEX oo MIDEOL 4




Year / Month
2019 /11

P1

LOADER VALVE

FIG 007
TX110SL




FIG 007 LOADER VALVE pr | Yoarontn | -
KEY NO. PART NO. DESCRIPSTION SPEC. QTY. |EFFECTIVE DATE| REMARKS
0071001 |86751007101 BRACKET COMP , CONNECTOR 1

007|002 V2014612030 BOLT, HEX M12X30 2

007|003 [V3044600120 NUT, HEX M12 2

007 | 004 {\V4011600120 WASHER , SPRING M12 2

007 005 | V7740010801 NIPPLE PT1/2 6

007 | 006 {84603004150 UNION PF3/8 6

0071007 |85903005050 SEAL , BONDED 6

007 | 008 [86673009600 HYDRAULIC HOSE SUB, VALVE 1

007 1008-186713009010 HOSE ASSY, 710 HYD 4

007 |008-285703000450 COVER , HOSE L=300 1

0071009 |86673009700 HYDRAULIC HOSE SUB, XY 1

007 |009-1{86713009020 HOSE ASSY, 910 90° HYD 2

007 1009-281703009630 COVER, HOSE L=500 1




FIG 008
TX110SL

HYDRAULIC PIPING ASSEMBLY

P1

Year / Month

2019/11

7
/

4

&

.




FIG00§ HYDRAULIC PIPING ASSEMBLY [ p1 |YearMontn] -
KEY NO. PART NO. DESCRIPSTION SPEC. QTY. |EFFECTIVE DATEl REMARKS
008 | 001 |86663002000GB | CYLINDER ASSY, BUCKET RH 1
008 002 |86663001000GB | CYLINDER ASSY , BUCKET LH 1
008 003 |86703000360GB | CYLINDER ASSY, BOOM RH 1
008 | 004 [86703000261GB | CYLINDER ASSY, BOOM LH 1
008 005 (81253000292 STUD , BUCKET 1
008 006 {86603000301 GUIDE , BUCKET 1
008 007 | V2013610030 BOLT, HEX M10X30 1
008 | 008 (V3043600100 NUT , HEX M10 1
008 | 009 (V3043600120 NUT , HEX M12 2
008 010 [86663006001 PIPE ASSY , BOOM UP 1
008 | 011 (86663007000 PIPE ASSY , BOOM DOWN 1
008 | 012 (86663008000 PIPE ASSY, DUMP 1
008 013 |86663009000 PIPE ASSY , ROLLBACK 1
008 014 (86663009100 PIPE ASSY , X 1
008 015 (86663009200 PIPE ASSY, Y 1
008 016 (86603000702 VALVE ASSY , RELIEF 1
008 017 (86703006001 PIPE ASSY, G 1
008 018 116995152360 COUPLER PT1/2 1
008 | 019 (V7740010801 NIPPLE PT1/2 1
008 | 020 (36313530021 ADAPTOR 8
<NEXT>




FIG 008
TX110SL

HYDRAULIC PIPING ASSEMBLY

P2

Year / Month

2019/11

7
/

4

&

.




FIG 00§ HYDRAULIC PIPING ASSEMBLY | P2 |YearMontn] -

KEY NO. PART NO. DESCRIPSTION SPEC. QTY. |EFFECTIVE DATEl REMARKS
008 | 021 (86502000050 BRACKET A 3

008 | 022 {86502000070 BRACKET C 1

008 023 [86723009111SR | COVER COMP, PIPE 1

008 | 024 (V2183608040 BOLT , HEX(SP) M8X40 12

008 025 86703000370 HOSE ASSY, 1050 90° HYD 1 ROLLBACK RH
008 | 026 (85403000370 HOSE ASSY, 820 90° HYD 1 DUMPRH

008 027 {86703000390 HOSE ASSY, 1050 HYD 1 ROLLBACKLH
008 | 028 (86503000380 HOSE ASSY, 850 HYD 1 DUMP LH

008 | 029 (86003004020 HOSE ASSY, 450 90° HYD 1 BOOM UP RH
008 030 {81453009010 HOSE ASSY, 1100 90° HYD 1 BOOM DOWN RH
008 | 031 (86403000370 HOSE ASSY, 620 90° HYD 1 BOOM UPLH
008 | 032 (81203009120 HOSE ASSY, 1250 HYD 1 BOOM DOWN LH
008 ] 033 |86673009900 HOSE ASSY, SUB 1

008 |033-1(86003004082 HOSE ASSY, 1800 HYD 4

008 1033-2 16995152360 COUPLER PT1/2 4

008 |033-386753000450 COVER , HOSE L=1000 1

008 | 034 (86673009800 HOSE ASSY, SUB 1

008 1034-186003004082 HOSE ASSY, 1800 HYD 2

008 |034-216995152360 COUPLER PT1/2 2

008 |034-3 86753000450 COVER , HOSE L=1000 1




FIG 009
TX110SL

Year / Month

P1

2019/11

A WARNING

1. Add recommended rear wheel balast and
for rear counter—weight for stabilty.

2. Move wheels 1o the widest recommended
seting for increasng stabilty.

3. Move and tum bractor at low speeds.
4.In transport, cary the load lower.
5. Lower loader to the round when parking.
6. Before senicing or adjusting equipment
* Lower the loader to the ground.
« Shut off the engine.

7. Relieve hydraulic pressure before
disconnecting ol lines.

8. Obsenve safety recommendation in
Loader Operation Manual,

4

Stay away from under lift amms and

bucket!

1. Do not stand or work under a
raised loader.

2. Support bucket and lift ams
before working under the loader.

3. Lower the loader to the ground
before leaving seat.

S

AWARNING

1. Read the operator's manual for complete
‘operating instructions and safey.

2. Be sure that anyone operating the loader
‘should be aware of safe operating practices
and potential hazard,

3. Operate the loader from the operator’ s

sea only
4. Do ot it or carry anyone on the loader or
work from bucket or attachment,
5. Do not work under the raised loader,
bucket of attachment i it s not securely
ted

Support
6. Avoid loose fil, rocks and holes; these can
be dangerous for loader operation of

7. Use exra caution when working on sieep hils
8. Avoid overhand power lines or obstacles
‘when loade i raised

6

A WARNING

NEVER USE FRONT END LOADER
FOR TOWING OPERATIONS.

7

DANGER
INTALL SAFETY PROP
BEFORE WORKING UNDER
RAISED STRUCTURE

Cancer and Reproductive Harm

www.P65Warnings.cagov




Year/Month &
FIG 00 DECAL P1 2019/11 M
KEY NO. PART NO. DESCRIPSTION SPEC. QTY. |EFFECTIVEDATE  REMARKS
0091 001119129041130 LABEL , TYM 02T 2
009 ] 002 (86675000010 LABEL , TX110SL 0.2T 2
009 | 003 (85405000070 PLATE, NAME 05T 1
009 | 004 (85405000061 LABEL , WARNING(NOTE) 0.05T 1
009 | 005 (85405000041 LABEL , WARNING(CRUSH) 0.05T 1
009 ] 006 (85405000051 LABEL , WARNING(OPERATION) 0.05T 1
009 ] 007 {85405000081 LABEL, WARNING(NO TOWING) 0.05T 1
009 | 008 (85405000090 LABEL, DANDER(SAFETY PROP) 0.05T 1
0091009111449100030 LABEL, CALIFORNIA P65 01T 1




	TX110SL_PartsCatalouge_20200528
	TX110SL_PartsCatalouge List_20200528



